Bel-Nova
INSTALLATION INSTRUCTIONS

I Belmont



Mount type

| AL-D101G / AL-D101W (POST MOUNT) |

? E
| |

1S

AL-D105G (TRACK MOUNT) |

] "IN

o

AL-D109W (UNIT MOUNT) |

e

AL-D108G (WALL MOUNT) |

W

| AL-D102G (CEILING MOUNT) |

s

AL-D106G (UNIT MOUNT) |

AL-D107G (CABINET MOUNT) |

i)



Table of Contents

MOUNT 1Y PE i e 2
1 Cautions regarding installation

1-1  Precautions for inStallation ..o 4

2 Specifications of the Product

2-1  Intended Use of the ProdUCt ........vveiiiiiie e 6
2-2  TeChniCal Data .......oooeiii e 7
2-3  Major COMPONENTS ..uviiiiiiiiiiiiiiee e 12

3 Installation

3-1  SUPPHEA PAITS ovvveiiiiiiieee e 16
3-2  Assembly procedure for installation ..........cccooeeiiiiiini, 16
3-2-1 AL-D101G / AL-D10TW oo 16
3-2-2  AL-D102G ..o 19
3-2-83 AL-D105G ..o 25
3-2-4  AL-D106G-QU ...ovviiiiiiiiiiiiiii e 31
3-2-5 AL-D106G-EV / AL-D109W-X/ AL-D109W-XN ........... 43
3-2-6 AL-DI07G oo 51
3-2-7  AL-DI08G .oiiiiiiiiiiiiiiiiiiiiiiiiiiii s 53
3-3 Attaching the patient mirror .......cocoiiiiiiiii e, 58
3-4  Confirmation guideline following installation ...................cceevvvnns 59

4  Adjusting the parts

4-1  Adjusting the upper limit position of the balance arm ................ 60
4-2  Adjusting the raising/lowering stiffness of the balance arm ....... 61
4-3  Adjusting the raising/lowering balance of the balance arm ........ 62
4-4  Adjusting the turning stiffness of the balance arm ..................... 63

5 Wiring Diagram
5-1  WINNG Diagram .......uuuuiiiiiiiiiiie e 64



1 Cautions regarding installation

1-1 Precautions for installation

1. During lifting of the dental light, make sure to hold the place
shown in the figure below. If not, it may lead to physical injury
or property damage.

AL-D101G / AL-D101W |
i
—_— 1 —

In

O @

AL-D106G / AL-D109W |

©O1




1 Cautions regarding installation

2. Do not drop the product, let it crash into something, or apply
strong impact.

3. Do not connect an input power supply other than with the
rated power level.

4. Make sure to connect ground wires.

5. Have the clinic equipped with double-pole switch at the
power outlet or the switchboard.

6. Adjust the levels of the unit and chair so that the light stops in
the required position.
Read the installation instructions for the unit and chair
concerning the level adjustment.
(AL-D106G / AL-D109W)

7. Once all work is completed, confirm that each part operates
normally.

AWARNING

To avoid the risk of electric shock, this equipment must only be
connected to a supply mains with protective earth.
Failure or electric leak may result in electric shock.

Do not directly expose human eyes to LED light.
Exposure may hurt human eyes.



2 Specifications of the Product

2-1

Intended Use of the Product

This product is an active therapeutic device intended for the
exclusive use for diagnoses, treatments and relative procedures
of dentistry.

The product must be operated or handled by the qualified
dentists or by dental staffs under the supervision of the dentist.
Such dentists or dental staffs should instruct and/or assist the
patients to approach to and leave from the product.

Patients should not be allowed to operate or handle the product
unless he/she is so instructed.



2 Specifications of the Product

2-2 Technical Data

Model ...ooviiiiiiis AL-D101G / AL-D101W / AL-D102G /AL-D105G / AL-D106G / AL-D107G /
AL-D108G / AL-D109W
Classification by............ Class | Equipment

type of protection
against electric shock

Rated voltage............... AC100 - 240V 50 / 60Hz
Rated input.................. 0.30 - 0.15A
Fuse ..o, 0.8A/ 250V ( Interrupting capacity 35A / 250VAC )

Operating speed : Time lag
Size : 3/16 x 13/16" (5 x 20mm )
Operation mode  ......... Continuous operation
Weight ...l [AL-D101G / AL-D101W ]
15.9lbs (7.2kg)
[AL-D102G ]
24.7los (11.2kg ) (with 13-3/8" ( 340mm ) pole )
[AL-D105G ]
35.7Ibs ( 16.2kg ) ( with 15" (380mm ) pole )
[AL-D106G / AL-D109W ]
9.3lbs (4.2kg)
[AL-D107G ]
26.7lbs (12.1kg)
[AL-D108G ]
47.8lbs (21.7kg)
Light source ............... 6 LED lamps
Optical performance ...... Standard irradiation distance: 25-19/32" ( 650 mm )
In treatment mode
Central illuminance: 460 - 3160fc ( 5000-34000 Ix )
Correlated color temperature: 5000 K
In Composite Safe mode
(Compliant with ISO 9680: 2014 5.2.10)
Central illuminance: 1020fc ( 11000 Ix )
Correlated color temperature: 2,700 K
llluminance pattern ...... Pattern dimensions (length x width): 3-3/8 x 6-1/8" ( 85 x 155 mm)

50%

p — 10%

75%/50%/10%: 75%/50%/10% areas of maximum illuminance

Environment for use ...... Temperature: 32 - 104°F ( 0-40°C)

Humidity: 10 - 95% ( No condensation )

Atmospheric pressure: 10.2 - 15.4psi ( 700 - 1,060 hPa)
Environment for transport Temperature: -4 - 158°F (-20 - 70°C)

and storage Humidity: 10 - 95% ( No condensation )
Atmospheric pressure: 10.2 - 15.4psi ( 700-1,060 hPa)
Adaptability to high ...... Not for use in a high oxygen-level environment

oxygen-level environment
Refer to the rating plate for the capacity of power supply.

The specification is subject to change without notice.



2 Specifications of the Product

AL-D101G / AL-D101W

Unit = inch (mm)
Tolerance in dimensions: +10%

3-3/16
(80) 28-5/16 (719) 38-3/8 (974)
160°
p
QO/\
o ° M
[ e
e . . =
| |
315 Q
N 160°
10-5/16 A
(261)
©
3L
o 335
5] T i
D
w0
=9 )
= > @ ]
o 7,
o)
— 00
o= 11-9/16
= (294)
AL-D102G
3-3/16
(80) 28-5/16 (719) 38-3/8 (974)
\‘66
p
[{e]
E@ Vs G P
+~ T 7
315° y
5
10-5/16 B 160°
(267)
X ! C“_D
53
)
[ )
1 ¢ f
O~
—w
ey
<~
©
L)
R :
8~ S 11-9/16
RS (294)
SN
\{X}}\
Wp:
YL
W

*Select suspension tube length AR et | . . .
based upon ceiling height. The specification is subject to change without naotice.



2 Specifications of the Product

AL-D105G
38-3/8 (974) UI’]I’[ : II’]Ch(mm) .
3 Tolerance in dimensions: +10%
bl
7400
‘ 77-5/8 (1971)
( | 57-1/8 (1450) i
I 1 1
W =
* gq ©3 7
23 . <
ek} KN %
e | F
i . ,
o \\/)
28
& 11-9/16
(294)
*Select suspension tube length
based upon ceiling height.
AL-D106G
38-3/8 (974)
AN
L5
©
=3
53
8\/
11-9/16
(294)

The specification is subject to change without naotice.



2 Specifications of the Product

AL-D109W
28.3/8 (974 Unit = inch (mm)
- ) Tolerance in dimensions: +10%
0~
=m
e
R
=N
53
n®
o =2
8~ 11-9/16
(294)
AL-D107G
55-15/16 (1420) | 38-3/8 (974)
i
a 1-11/16
2 1y
= ©
~ >3
o0 N
- - ]
K ii %.
P gff
o0
@ =~
© 11-9/16
8' (294)

The specification is subject to change without naotice.

10



2 Specifications of the Product

AL-D108G

Unit = inch (mm)

Tolerance in dimensions: +10%
98-1/4 (2495)

56-1/8 (1425) 38-1/2 (978)

7. 160°

17-15/16 (456)
rJ
P

40-5/8 (1031)

400 160°
6-7/16
(163)
[~
[To)
5 ©_.
N2 =<
O >~
= ol
<
S
o ~
D o
v 2
o <
)
o
0 F 11-9/16
B — (294)

The specification is subject to change without notice.

11



2 Specifications of the Product

2-3 Major Components

/ Swing arm
\>l' E

AL-D101G / AL-D101W

’ Mode selection

Power switch oieh N Balance arm
\. y,
— llluminance
adjustment dial
Handle ~ g e = | it head
Lens cover L /4@ )’
Touchless switch— — LED lens
(sensor window)
AL-D102G

4 )
Power switch

Mode selection 0
switch
\ '—llgmgAL q{ /Swing arm
—Bﬁ"* ! 4
Fuse

J Balance arm ——

—

llluminance
3 /_ adjustment dial
Handle \ - ﬁ Light head

Lens cover —NGQ
. Co— LED lens

l 9

Touchless switch —
(sensor window)

|

12



2 Specifications of the Product

AL-D105G
Power switch A
- e \
/ l Fuse

Mode selection

switch

(—— /— Balance arm \ J
-
/
[lluminance
' ial
adjustment dial N\ ; / Lens cover
Handle
Light head _
J LED lens
;Touchless switch
(sensor window)
AL-D106G
Balance arm
j

g (AL-D106G-QU) 7

- llluminance ‘
adjustment dial

Handle — : Mode selection switch
Light head
{AL-D106G-EV)
@ Mode selection switch
LED lens —/
Lens cover

Touchless switch J
(sensor window)

13



2 Specifications of the Product

AL-D109W

Bal i
alance arm\ | 4 (AL-D109W-X) T
' Mode selection switch —‘

\¥ [lluminance
adjustment dial (AL-D109W-XN)

Touchless switch J \ LED lens Mode selection switch J

(sensor window) \_ )

AL-D107G

Light pole

Power switch

Balance arm \

Handle N llluminance
AN adjustment dial Fuse
= Light head .
Lens cover N\ \ Mode selection
‘. ' switch
: - LED lens - J

Touchless switch ——
(sensor window)

14



2 Specifications of the Product

AL-D108G

(
Mode selection switch

Fuse

S Light pole

———"

“‘-—’w‘»"\‘\ -

Balance arm —

N— llluminance
adjustment dial

) Light head
A

L LED lens

Lens cover — 4

Touchless switch /
(sensor window)

15



3 Installation

3-1 Supplied parts

No. Part name QTY.

1 Adjustment rod 1

* Use of the adjustment rod is shown on pages 60 to 61.

3-2 Assembly procedure for installation
3-2-1 AL-D101G/AL-D101W

Necessary tools
Phillips screwdriver No. 1, 2
Hex key wrench; width across flats: 2 mm / 2.5mm / 4mm)

(1) Attach the balance arm to the swing arm
1. Detach the cover of the power supply box.
Remove the four pan head screws (M4 x 8, plated).

Cover of the power
supply box

2. Detach the swing arm.
Remove the two countersunk screws (M4 x 10, plated) and
remove the swing arm from the power supply box.

3. Pass the lead cable through the swing arm and
power supply box.

16



3 Installation

Blue

W
E

.

=

N

w

4. Connect the connector of the lead cable to the light
control PCB and light power PCB in the power
supply box.

Green:
Yellow
Red
Orangi
N/A

Black
Black
Brown

CBlack / White
Brown / White

1234
nnjaa
—
o o
=
13
CN4
) S—
[ —
© — CN201 4 Lead cable
| —
[
5 - T
= ]
= ©
=
& &
, @o .
Light control PCB Light power PCB
s 5. Insert the balance arm joint into the swing arm and fix

it with four countersunk screws (M4 x 10, plated).

6. Insert the swing arm into the power supply box and
fix it with four countersunk screws (M4 x 10, plated).

7. Reattach the cover of the power supply box in the
reverse order of Step 1.

17



3 Installation

Power cable

Hex socket set screw

(M5 x 8, plated)

with red mec thread lock
\_ Y,

Button bolt

el %% (M5 x 10, white)
< (4 pieces)

\— Light pole

(2) Attach the light assembly to the light pole
1. Pass the power cable of the light through the light pole

adapter.

Tighten the four hex socket set screws (M5x8, plated) (with
red mec thread lock), which are attached to the pole adapter,
and fix the arm assembly.

2. Pass the power cable of the light through the light pole.

3. Mount the light assembly and pole adapter onto the light

pole.
Use the four button bolts (M5x10, white) to fix the arm
assembly.

R -

(Ol

4. Attach the hospital grade plug to the power cable end.

This is to be installed electrician only, in accordance with the
national electrical code and local electrical codes as
applicable.

18



3 Installation

3-2-2 AL-D102G

Necessary tools

Phillips screwdriver No. 1, 2

Hex key wrench; width across flats: 2 mm / 2.5mm / 4mm)
Hammer, Socket wrench (13mm, 17mm)

Precaution for Installation

(1) For safety in operation as well stability of the light source,
the importance of proper ceiling structure can not be
overemphasized. The ceiling structure capable of supporting
220Ib (100kg) dead weight is requires.

(2) Be sure request specialized electric construction person
accompanied by indoor electric wiring work.

(1) Installation of Ceiling
1. Lead out the power supply cable (0.75mm? x 3 wires
or more) from the ceiling.

Ceiling flange 2. Remove the nuts and washers from the included
-/ ceiling flange set shown in the figure and remove the

Flat washer ceiling flange
l/ (M8, plated)
Spring washer 3. Pass the power supply cable pulled out in step 1

- - (M8, plated) through the hole in the flange base, and fix the flange
- \ base to the ceiling.
Hex nut Refer to “Flange base template” (next page) for the flange
(M8, plated) base fixing hole dimensions.
Ceiling Wood Steel Frame Concrete
material
Square timber M8 Anchor nut
(Hard wood more (Embedded)
than 4-1/8" (105mm))

,J i l Flat washer
|
l

Tqﬁ M8, plated

1
| 1+— Spring washer
|

|
|
lI, M8, plated

. ‘ Flat washer ]
. M10, plated / J
| ‘\ Flat washer \

. | Spring washer Hex bolt M8, plated

| | M10, plated M8 x 50, Hex bolt

' \ - plated Spring washer M8 x 50, plated
Coach bolt M8, plated
M9 x 100, plated

Prepared hole
iameter ¢ 3/16 (5) ¢ 3/8 (10) M8 Embedded Anchor nut
[inch (mm)]
Fixing bolt Coach bolt M9 x 100, plated Hex bolt M8 x 50, plated Hex bolt M8 x 50, plated

19



3 Installation

Flange base template

6-7/16 (164)

S
o>
®6-1/16 (154) 8¢

4. o 7/16 (11)
Y76 :
/709/ (Mounting holes)

Unit : inch (mm)

20



3 Installation

(2) Attaching the ceiling pole to the ceiling flange
r Roll pin 1. Attach the roll pin to the ceiling pole with hammer.
-

2. Insert the ceiling pole into the ceiling flange and set
the roll pin to groove on the c eiling flange.

3. Fix it with four hex socket set screws (M6 x 8, SUS).

Same length Set roll pin to groove

g Ceiling pole k B
\ -
.

VB S el
~in? 9
Ceilin flaé ' - ?: "%\,

set screw
(M6 x 8, SUS)

(3) Attach the balance arm to the swing arm
1. Detach the cover of the power supply box.
Remove the four pan head screws (M4 x 8, plated).

Cover of the power
supply box

2. Detach the swing arm.
Remove the two countersunk screws (M4 x 10, plated) and
remove the swing arm from the power supply box.

Swing arm

ﬁf{
ﬁ

21



3 Installation

3. Pass the lead cable through the swing arm and
power supply box.

4. Connect the connector of the lead cable to the light
control PCB and light power PCB in the power supply
box.

4 L‘Jﬂ

=

Xe] c XX
D gs<g &8
> o2 om

CBlack / White
Brown / White

Brown

[N

N

.

=

1IN
w
—
—In
w

IN

—
o o
CN9
1 3
CN4 1
) S—
[ —
© — cN201_ [[2 ] Lead cable
=g I
5 =
1= ]
= o
@ | 5 &
o el o
Light control PCB Light power PCB
s? . 5. Insert the balance arm joint into the swing arm and fix
\ij, u it with four countersunk screws (M4 x 10, plated).

22



3 Installation

6. Insert the swing arm into the power supply box and
fix it with four countersunk screws (M4 x 10, plated).

7. Reattach the cover of the power supply box in the
reverse order of Step 1.

(4) Attach the light assembly to the flange base
"'-'-E‘* 1. Adjust the level of the ceiling flange with the ceiling

Flange base / |~ pole set so that the ceiling pole is vertical, and fix
T f T ¢ the ceiling flange with the nuts and washers shown

in the figure.

Flat washer
(M8, plated) Pass through the power supply cable between the flange
base and the ceiling flange.
Spring washer \
(M8, plated)

Hex nut
(M8, plated)

2. Slide the flange cover and flange cover ring (flat side
up) over the ceiling pole and temporary fix them about
half way up the pole.

Use only one hex socket set screw (M6 x 8, plated) (With red
mec thread lock) as you will be moving the on final installation.

3. Pass the lead cable from the main unit through the
ceiling pole, and pull it out from the position shown in
the figure.

.

e

4. Attaching the main unit to the ceiling pole
Fix the main unit to the ceiling pole with hex socket set
screws M5 x 10 plated (4 pcs.) attached.
Rotation angle of arm is 315°.
When fixing the arm to the ceiling pole, make sure that the
range of motion of this arm covers the desired treatment
position. (Be careful not to fall it off.)

'I eV m—
I|' L
I|II

23



3 Installation

5. Connect the power supply cable in step 1 and the
lead cable in step 3 with the one-touch connector.
Return any excess wirings to the ceiling.

One-touch connector

6. Reposition the flange cover and secure it with the
flange cover ring.
Secure three hex socket set screws (M6 x 8, plated) (With
red mec thread lock).

\

24



3 Installation

3-2-3 AL-D105G

Necessary tools

Phillips screwdriver No. 1, 2

Hex key wrench; width across flats: 2 mm / 2.5mm / 4mm)
Hammer, Socket wrench (13mm, 17mm)

Precaution for Installation

For safety in operation as well stability of the light source, the
importance of proper ceiling structure can not be overempha-
sized. The ceiling structure capable of supporting 200lb (90kg)
dead weight is requires.

(1) About construction of the ceiling
(A) In conventional ceilings with joists perpendicular to

the center line of the light

Attach the pallet by at least six coach bolts (M8 x 75, plated).
Suitable holes are provided in pallet for most installations,
utilizing 16"(406 mm) or 24"(610 mm) center to ceiling joists.
For other spacings or locations, additional holes can be cut
in pallet.

Used for 24" (610mm)
center to center joists

Used for 16" (406mm)
center to center joists

Attach the pallet by at
least six coach bolts M8 x 75, plated.

LLocate transformer end of track at headrest end of chair. -
Not legrest.

25



3 Installation

(B) In conventional ceilings with joists parallel to the
center line of the light
Attach the cross blocks in 3 places, and attach the pallet by
at least six coach bolts (M8 x 75, plated).
Suitable holes are provided in pallet for most installations,
utilizing 16"(406 mm) or 24"(610 mm) center to ceiling joists.

For other spacings or locations, additional holes can be cut
in pallet.

Used for 24" (610mm)
center to center joists

N\ S
j\;
Light pallet

L Attach the pallet by at
least six coach bolts M8 x 75, plated.

Cross blocks must be
installed in 3 places
to allow mounting.

Used for 16" (406mm)
center to center joists

Locate transformer end of track at headrest end of chair. -
Not legrest.

(C) In suspended ceilings

For suspended ceilings, appropriate rigid structure must be

attached to the ceiling framework to provide 200Ib (90kg)
dead weight capacity.

framework to provide
200Ib (90kg) dead
weight capacity

Attach the pallet by at
least six coach bolts M8 x 75, plated.




3 Installation

(2) Electrical preparation
Refer to below figure for the location of electrical feed
opening in pallet, provide 3 wire, circuit (fuse or breaker)
through flexible conduit with enough slack to protrude at
least 2" (50mm) below the pallet when installed.
A readily accessible shut-off switch for this circuit is
recommended. Use wiring suitable for 194°F (90°C) service.

¢3/8 (9.5) DIA HOLE $1-9/16 (40) DIA Head of _,
¢ 1 (25.4) DIA C'Bore (8Holes) (Electrical feed opening) Chair
65-1/4 (1657)
6-5/16
(160)
o) 74@7 @ le) @ ‘ @ fe) I
3-5/8 - 4-15/16
(92) o A (125)
- © © ©
11/16 (16.5)
I [

4-1/4 (108)
24 (610)
[

16 (406)

Unit : inch (mm)

(8) Attach the track

1. Lead out the power supply cable from the ceiling
where the track light is mounted.

2. Run the power supply cable from the ceiling through
the pallet and mount the pallet.

3. Run the power supply cable from the ceiling through
the electric feed opening of the track, and fix the
opposite side of the electric feed opening on the
truck to the pallet with two hex bolts (M8x25, plated)
and two flat washers (M8 plated).

Power supply cable
from the ceiling \
Pallet \/

Electrical
feed
opening

Flat washers
/ M8, plated

Hex bolt M8 x 25, plated

27



3 Installation

4. Connect the power supply cable from the ceiling and
the cable of the track with the one-touch connector.
Return any excess wirings to the ceiling.

4 )

One-touch connector

/T@ c

/ %/Wire of the
L track
%yg D)

/ \
Power supply cable

from the ceiling

\_ J

5. Attach the track to the pallet.
Fix the track with four hex bolts (M8 x 25, plated) and four

flat washers (M8, plated).

© (4) Attach Light assembly to trolly
- 1. Attach track pole to trolley.
e Track pole Place the trolley collar over the trolley connector, screw the

track pole onto the trolley connector, then fix the pole with

two hex socket set screws (M5x6, plated).
(Use the hex socket set screws attached to the mounting part.)

2. Attach the pole joint to the light.
Screw the pole joint into the end of the balance arm of the

light, and fix the pole joint with two hex socket set screws

(1) (M5x6, plated).
(Use the hex socket set screws attached to the mounting part.)

28



3 Installation

Trolley

/

Adjustment
screw

Hex socket

x set screw
Rollers

3. Attach track pole to light assembly.
(1) Lead the electric cable coming from the track body through
the track pole, then connect it with the connector coming
from the light assembly.

(2) Place the track pole over the pole joint.

(3) Fix them with four hex socket set screws (M5x8, plated).
(Use the hex socket set screws attached to the mounting
part.)
(These screws also limit the swing range of balance arm.)

(5) Attach light assembly to the track

1. Slide the trolley onto the track (end near electrical
opening) with the arrow on the trolley oriented
toward the pulley on the track.

2. Carefully guide the cable from the trolley, around the
spring-loaded pulley and back toward the end of
track.

3. Clamp the cable to the track.
4. Install rubber bumpers (4 pieces) at the end of the

track in the holes provided.
Fix the rubber bumpers with bind screws M4 x 10 (4 pieces)

Pulley
\
\ 1)
\ =) o] LI - %}/
—&\ D— >
N\ / A
\ g ;
To trolley Plastic Rubber
Rubber wire clip bumpers
bumpers

5. Check operation of the trolley.
It is factory adjusted to provide smooth effortless travel,
without play, however rollers can be readjusted if necessary.
Loosen the hex socket set screw and adjust the socket cap
screw to vary roller clearance.

29



3 Installation

Terminal

6. Attach the power supply box.
Fix the power supply box with pan head screws
(4P, M4 x 15, plated).,

Power supply box

7. Connect the power cable from the power supply box

block POW@V\Cab'e to the terminal block.
@\ Retain the cables under the plastic clip.
J—
8 8. Connect the connector of the power supply box and
U5 the connector of the track.

(&

9. Carefully slide bottom cover onto the track from free
end.
Be sure to engage lip onto Z bracket.

Power supply box

10. Attach the end-cap with the pan head screws
M4 x 15, plated (2 pieces).

This bracket is on the
rear side of the cover

11. Slide the trolley back and forth, checking for binding
or rubbing.

30



3 Installation

3-2-4 AL-D106G-QU

Light pole \

DO OO0 oo oSG

When mounting to Quolis 5000 unit

Necessary tools
Phillips screwdriver No. 1,2,3

Hex key wrench; width across flats: 2 mm,3 mm,4 mm
Long nose pliers

(1) Attach the dental light

Also refer to dental unit installation instructions for installation of

the dental light.

1. Remove the two button screws (M6 x 8, White) from
the balance arm joint.

2. Pass the lead cable through the light pole.
The light pole is packed with the dental unit section.

3. Insert the balance arm joint into the light pole and fix it
with two button screws (M6 x 8, White) .

— Button screw (M6 x 8, White)

==l "

1

0 /

0 | =
Balance arm joint .

\ Lead cable

4. Feed the light cable through the swing arm and pull
the end of the light cable from the lower end of the
swing arm.

5. Mount the light pole onto swing arm.

Pull lead cable from the
light through swing arm

31



3 Installation

(2) Attach the switch box
1. Attach the switch box onto the swing arm with two

screws (M4 x 8).
Fix the Green/Yellow line from power supply box wire

harness together with same screw as shown in figure.

Power supply box wire harness

Screw (M4 x 8)

Switch box

Light lead cable

2. As illustrated below, place the wire harness inside

the guide.
The part with the cable tie should be inside the box.

Lead all the wires underneath the switch, and connect the
connectors (3 pins) from the power supply box wire
harness and the mode selection switch.

Power supply box wire harness
Connector (3 pins) PRl

A

Mode selection switch

32



3 Installation

3. As illustrated below, place the light lead cable inside
the cable guide.
The part with the cable tie should be inside the box.

Make sure that the light lead cable should be above that
from the power supply box.

Connect the connectors (4 pins and 5 pins) of the wire
harnesses.

Connector (5 pins)

Power supply box

Light lead cable wire harness

4. Put all the wires inside the switch box.
Place the switch box cover on the switch box and fix
it with two screws (M4 x 6).

itch
Screws (M4 x 6) Switch box cover

—
%
/ l\f/\?. )
N 3
) &‘ % 3
“' I/ I

33



3 Installation

(8) Wiring between switch box and power supply box
assembly

1. Insert the wire harness down through the hole of the
swing arm bracket.

Swing arm bracket

2. Feed the wire harness through the flange parts as
described below.

3. (1) Attach the power supply box by the motor pump
of the chair with two screws (M5 x 12).
(2) Fix the Green/Yellow line from power supply box
wire harness to junction box with screw (M5 x 12).

Junction box Base Power supply box

Screw (M5 x 12)

Power
@ supply box
@ i N wire harness
R 6 Screw (M5 x 12)
Power supply box ‘
Green/Yellow \
Duct hose

34



3 Installation

4. Attach the connectors onto the light control PCB of

the power supply box.
A : Connect the connectors (3 pins, 3pins) from

power supply box wire harness to light control

PCB.
B : Connect the connector (4pins).

@ Power supply box

Sns
Ea

Yellow.
Green
Blue
N/A
Oran
Red

g
E]

o[ ] Pl1o]| ©
[]
[ ]
— Powier supply box
] ) 7
u

3

| 7
CN9
o [ OME=E@] o

Light control PCB

To chair control PCB

communication line)
< <4

Power supply box
wire harness from switch box

Connector(4 pins)

35



3 Installation

5. Connect the power supply wire from power supply
box to the connector on the metallic box inside the

junction box.

~ ]

Metallic box

DN

J—

Power supply wire

(4) Wiring between light control PCB and chair control

PCB
1. Remove two screws for chair control pcb box.

Screws

\
/ Chair control PCB box

2. Open the lid to access to the chair control PCB.
Remove the connected wire harness for AL-820 from CN8.
Replace with the wire harness for AL-D106G-QU that comes

out from power supply box.

Chair control PGB Close the lid and fix with 2 screws.

1O M| Wire harness for AL-820

Wire harness for AL-D106G-QU
from power supply box
(Serial communication line)

36



3 Installation

&

Light intensity

¥control volume )

(5) Setting the lower volume limit of the dental light
intensity
1. Turn on the power of the unit.

2. Turn the light intensity control volume of the dental
light counterclockwise to its lowest setting.

3. Push the switch (SW1, CHECK) on the light control
PCB in the power supply box.
LED2 (Yellow) on the light control PCB brinks.

4. Push the switch (SW2, ON_OFF) on the light control

PCB.
LED2 (Yellow) on the light control PCB turns off.

SW1 /— Sw2
o]

S 6 ©]

1 — |ED2
L] p
L]

o [ JJOME]o

Light control PCB

37



3 Installation

Countersunk
screw

=

Mdunting bracket

Hex socket set screw

J

When mounting to Quolis unit

Necessary tools

Phillips screwdriver No. 1,2
Hex key wrench; width across flats: 2mm, 2.5mm, 4mm,
6mm, 8mm, 10mm

Long nose pliers

(1) Attach the dental light
1. Attach the mounting bracket.
(Only specification without doctor unit.
For specifications with a doctor unit, go to Step 2.)
(1) Hook the countersunk screw on the mounting
bracket to the chair.

(2) Temporarily fasten the mounting bracket with cap
bolts (4 pieces).

(8) Attach the hex socket set screws (4 pieces) and
horizontally adjust the mounting bracket.

(4) Tighten the bolts in (2) and fix the mounting bracket.

2. Attach the light swing arm
(1) Attach the light swing arm to the mounting bracket

as shown in the figure.

4 )
(| y — Button bolt

]
————Flat washer
[l
Thrust —— —Rotating washer

washer \_o——
p— e
Thrust f'-/

bearing \
-

Thrust washer

38



3 Installation

/— Locking pin (2) Set the brake shoe, spring and hex socket set

- screw.

\ : - (3) Set the light swing arm to the desired angle and
. .. fix it with the locking pin.

k.i‘?a
_§./>
e

Hex socket

set screw

3. Attach the dental light to the light pole.
(1) Remove the two button screws (M6 x 8, White)
from the balance arm joint.

(2) Pass the lead cable through the light pole.
The light pole is packed with the dental unit section.

(3) Insert the balance arm joint into the light pole and
fix it with two button screws (M6 x 8, White).

ya Button screw (M6 x 8, White)

Balance arm joint \ l ,

Lead cable

39



3 Installation

4. Mount the light pole.
(1) Loosen the hex socket set screw (1piece).

\

Hex socket
set screw

J

(2) Feed the light lead cable through the swing arm
and pull the end of the lead cable from the lower
end of the swing arm.

)
Put out through 0
the upper side. "
il T \——;‘ﬂg-_—”‘—
i -
-
\ J

(8) Mount the light pole onto swing arm.

(4) Adjust the brake with the hex socket set screw
loosened in the (1).

(2) Attach the switch box.
1. Remove the switch box cover. (2 pan head screws)

2. Attach the switch box onto the swing arm with two
pen head screws M4 x 8.
Fix together the ground wire of the connection cable.

Ground wire
from the
connection cable

3. Connect the connector from the connection cable
to the connector from the switch box (1pc.).

4. Connect the connectors from the connection cable
and the connectors from the lead wire in the light
(2 pcs.).

5. Place all cables in the switch box and attach the
cover for switch box with reverse order of step 1.

40



3 Installation

(8) Attaching and wiring for P.C.Board unit
1. Attach the P.C.Board unit to the chair base.
(2 pan head screws M5).

P.C.Board unit

2. Pass the connection cable through the swing arm

bracket hole and pass it through the lower part of the
chair as shown in the figure.

P.C.Board unit 3. Attach the ground wire of the connection cable.

Connection
/ 4. Connect the connectors from the connection cable
L s | to the light control PCB as shown in the figure.

I
Connection @%} 4]
cable el 4 3

: = — 24 CN9 CN4 vy
:
o o
. © [
Ground mounting °

position N7
Light control PCB
5 [ 1]

OZAKARA O
BELMONT

41



3 Installation

P.C.Board unit/ Connection

Chair PCB
Terminal block

/4

4 ‘

s
L}

Light intensity

\_ control volume )

5. Connect the connectors from the connection cable to

the connector from the P.C.Board unit.

6. Connect the connectors from the chair PCB and chair

terminal block to the connector from the P.C.Board
unit.

(4) Setting the lower volume limit of the dental light

1

2.

intensity
. Turn on the power of the unit.

SWi1

o [] 3 5 )
]
L]

1

1] p
]
o [ JOO[@] o

Turn the light intensity control volume of the dental
light counterclockwise to its lowest setting.

. Push the switch (SW1, CHECK) on the light control
PCB in the power supply box.
LED2 (Yellow) on the light control PCB brinks.

. Push the switch (SW2, ON_OFF) on the light control
PCB.
LED2 (Yellow) on the light control PCB turns off.

SW2

— LED2

Light control PCB

42



3 Installation

3-2-5 AL-D106G-EV / AL-D109W-X / AL-D109W-XN

Light pole \

I

\ Lead cable

@

Necessary tools
Phillips screwdriver No. 1,2,3

Hex key wrench; width across flats: 2 mm, 3 mm, 4 mm
Long nose pliers

(1) Attach the light to the light pole

Also refer to dental unit installation instructions for installation of

the dental light.

1. Remove the two button screws (M6 x 8, White) from
the balance arm joint.

2. Pass the lead cable through the light pole.
The light pole is packed with the dental unit section.

3. Insert the balance arm joint into the light pole and fix
it with two button screws (M6 x 8, White) .

Ve Button screw (M6 x 8, White)

A

'z ------------ ‘ i

\ Balance arm joint / \

43



3 Installation

(2) Attach the light to the dental unit

Attach the light to the X-Calibur Unit

(For Swing Arm Mount : AL-D109W-X)

1. Feed the light lead cable through the swing arm and
pull the end of the lead cable from the lower end of
the swing arm.

2. Mount the light pole onto swing arm.

3. Insert the brake disks, hex socket set screws
(M6 x 5, SUS) in to the light pole and adjust the brake
with hex socket set screws.

/!%N Light pole
\ Hex socket set screw

Lead cable (M6 x 5, SUS)

Swing arm /
A
X
\_/ co— 5 \
Ty Brake disk (Brass)

Washer

Attach the light to the X-Calibur Unit

(For Cuspidor Mount : AL-D109W-XN)

1. Feed the light lead cable through the light support
rod and pull the end of the lead cable from side of
the cuspidor post .

. Mount the light pole onto light support rod.

3. Insert the brake disks, hex socket set screws (M6 x

5, SUS) in to the light pole and adjust the brake with
hex socket set screw. (See above figure)

N

ﬁ Light pole
|

Lead cable

/— Light support rod

/—Washer

Lead cable

44



3 Installation

Washer

Light post

I
N

Lead cable

Light pole

Lead cable

' % Light pole
\ Lead cable

Attach the light to the Evogue Unit

(For Swing Arm Mount : AL-D106G-EV)

1. Feed the light lead cable through the swing arm and
pull the end of the lead cable from the lower end of
the swing arm.

2. Mount the light pole onto swing arm.

3. Hex socket set screws (M6 x 5, SUS) in to the light
pole and adjust the brake with hex socket set screws.

Swing arm

Tk

/’ N
Hex socket set screw Lo"

(M6 x 5, SUS)

Attach the light to the Evogue Unit
(For Cuspidor Mount : AL-D106G-EV)

1. Feed the light lead cable through the light post and
pull the end of the lead cable from side of the
cuspidor post .

. Mount the light pole onto light post.

3. Hex socket set screw (M6 x 5, SUS) in to the light

pole and adjust the brake with hex socket set screw.

N

r/,

o

Hex socket set screw —/

(M6 x 5, SUS)

45



3 Installation

(3) Install the switch box

1. Open the switch box and connect connection cable
and lead cable from light head as shown in the figure
below.

X-Calibur Swing Arm Mount & Cuspidor Mount (BEL-50/Q3300/Q5500)
Evogue Swing Arm Mount & Cuspidor Mount (Q3300/Q5500)
Evogue Swing Arm Mount (BEL-50)

]

] []

|:| Connection cable
0 [ — /(supplied parts)
(10 |:| D Lead cable from
/" light head

g

5P Black Brown
Brown Orage

=

Black

White ue
Sky Blue
. Purple -
Pink ray | Black/White Red
Light Green Brown / White ~ Yellow

Evogue Cuspidor Mount (BEL-50)

]

(9]
|

C 10O

£d

Connection cable from
B /unbilical hose
(10 D D Lead cable from
4/ light head

Iy

Black Brown
Brown Orage

=

Black
White

Sky Blue
Pink

Light Green

Purple
Gray
White

Black / White ~ Red
Brown / White ~ Yellow

*This 4P connector's connection 4P
is not necessary.

46



3 Installation

2. Attach the switch box and pass the connection cable
through to the junction unit as shown in the figure
below.

X-Calibur Swing Arm Mount (AL-D109W-X)

—

. S :
%
—\ Pass the connection cable through the chair

Switch box and to the junction unit.

X-Calibur Cuspidor Mount (AL-D109W-XN)

Switch box

Pass the connection cable through the
umbilical hose and to the junction unit.

Evogue Swing Arm Mount (AL-D106G-EV)

Pass the connection cable through the chair
and to the junction unit.

47



3 Installation

Evogue Cuspidor Mount(AL-D106G-EV)

Switch box )
Pass the connection cable through the hole for

the swing arm bracket and pass it to chair
lower front.

(5) Install the power supply box

1. Attach the power supply box to the junction unit.

2. Connect the connector from the power supply box to
connection cable.

3. Pipe the air and water supply in the junction unit.

4. After all connections are completed, connect the
power cord.

X-Calibur Swing Arm Mount (AL-D109W-X)

Connection
cable

Power supply /

box

X-Calibur Cuspidor Mount (AL-D109W-XN)

— Umbilical

Connection
cable

Power supply /

box

48



3 Installation

Evogue Swing Arm Mount (AL-D106G-EV)

| Combine with BEL-50 Chair |

0

"\ Umbilical hose

Combine with Q5500 Chair |

Power
-supply box
‘ Q Connection
- - cable

il

supply box

Umbilical

Umbilical hose

hose

Evogue Cuspidor Mount(AL-D106G-EV)
| Combine with BEL-50 Chair |

*This 8P connector's
connection is not

/" oy - necessary.
Power Connection

Umbilical
hose

Combine with Q5500 Chair |

Power
supply box




3 Installation

(6) Setting the lower volume limit of the dental light
intensity
1. Turn on the power of the unit.

P 2. Turn the light intensity control volume of the dental

/> ,\ light counterclockwise to its lowest setting.
-
(o

Light intensity
¥control volume )

3. Push the switch (SW1, CHECK) on the light control
PCB in the power supply box.
LED2 (Yellow) on the light control PCB brinks.

4. Push the switch (SW2, ON_OFF) on the light control

PCB.
LED2 (Yellow) on the light control PCB turns off.

SW1 SW2

o [] 3 [67 0]

]

]
1 —— LED2
[ ] ¢

[]

o [MOM=]o

Light control PCB

50



3 Installation

3-2-6  AL-D107G

Necessary tools
Phillips screwdriver No. 1,2
Hex key wrench; width across flats: 2 mm, 2.5 mm, 4 mm

(1) Attach the light pole to the cabinet
1. Pass the connection cable through light pole.

2. Pass the connection cable in step 1 through the pole
receptacle and attach the light pole to the pole

receptacle.
To make this job easier, hold the light pole horizontally, and
swing it right and left while inserting into pole receptacle.

Light pole

Pole receptacle —\

(

i

t 1
,— 2 connectors
Cabinet - Connection cable —~

| (2) Attach the balance arm to the light pole.
Light pole /~ 1. Connect the barance arm connector and the
Connection cable =1 connection cable connector.
2. Insert the balance arm to the light pole.

Balance arm .

Light pole 3. Determine the range of the balance arm and fix the
N hex socket set screws (4 pieces) fixed at the attaching

Hex socket ———— © point.
set screw
Allen wrench / ©

51



3 Installation

(8) Connect the wirings in the cabinet.
1. Attach the P.C.Board unit to the cabinet.

2. Connect the connectors of the connection cable as
shown in the figure.

it is not necessary to be connected.

éﬁ Pole receptacle

c
o}
<

9]

y—V. —V—
Sl W EC e e g
CN9 ' cN4 CN5 |:| 1. Black

|:| 2. Black / White

’7 *When there is not this connector,

N/A
Orange
Red
Yellow
Blue

3. Brown
4. Brown / White

Light control PCB

[o] [O]

(O]
O |:| O | P.C.Board unit

Refer to the cabinet installation manual to install the following
accessories.

e Switch

e Fuse box

e Ground wire

¢ Noise filter

® Harness wire seals for cabinets

52



3 Installation

3-2-7 AL-D108G

Wall Plate pre-installation requirement

56-1/8 (1425) or more 56-1/8 (1425) or more

Min.
21-1/2
(546)

17-5/8 (448)

86-5/8 (2200) or higher

Max.71 (1800)

7

Wall Plate dimensions

Unit: inch (mm)

e Maximum reach of light head
from center is 94-5/8 (2403)

e Position the chair and light so that when
the chair backrest is recline, the light head
can be brought to the patient's mouth area.

Unit: inch (mm)

Drill four(4) pilot holes /

with 3/16" bit, depth of 2".

(59}
13/16 (21) 16 (406) 3
o
N
13/16 (20)
n \

& For connecting to a

8 power supply cable from

= the wall, pass the cable

NS through this position.

N

[ © ©
58
Wall stud —— S~—Wall stud

53



3 Installation

Necessary tools
Phillips screwdriver No. 1,2,3
Hex key wrench; width across flats: 2mm, 2.5mm, 4mm

Precaution for Installation
(1) The light wall plate must be securely mounted to the wall
studs.

DO NOT mount to metal studs.

(2) For electrical code compliance, confirm code
requirements in your area.

(1) Mounting to the wall plate

Wall studs 1. With a 3/16" drill, drill four pilot holes approxi
mately 2" depth. See page 53.

2. Mount wall plate assembly to the studs, with four
lag bolts and washers (supplied).

2

L

3. Remove PCB cover by removing two screws from it.
This cover will be attached later on.

4. Place a level on top of pole receptacle left to right
and front to back, and adjust the level with four
leveling bolts.

\ Leveling bolts

5. Remove the retainer metal from top of pole receptacle.

Pole receptacle
: (This metal must be installed later on)

Retainer metal

54



3 Installation

(2) Light Pole Mounting
1. Pass the connection cable through light pole.

2. Pass the connection cable in step 1 through the pole
receptacle and attach the light pole to the pole
receptacle.

To make this job easier, hold the light pole horizontally, and
swing it right and left while inserting into pole receptacle.

3. Re-attach retainer metal which was removed in step5
of (1) [page54]

Wire J‘ t

1
2 connectors—

Pole )
receptacle

Light control PCB

4. Connect the connector of the wire as shown in the
figure.

T 8

Pole receptacle

*When there is not this connector,
’7 it is not necessary to be connected.

~{=H

N/A
Oral
Red
Yell
Green
Blue

s21] |128 1 [1234
I
V—V——— ¥

- |°HfE {00 °
1. Black CN9 ' cN4 CN5 I:I
2. Black / White |:|

3. Brown
4. Brown / White

| ] Light control PCB (o]

\ e °

Light control PCB box | © |:| O

55



3 Installation

(8) Attach light assembly to light pole
1. Slide the pole disc from the end of the light pole.

-

Light pole

Pole disc

Light pole j‘ 2. Loosen four (4) hex socket set screws on the light pole.

(DO NOT remove hex socket set screws).
Hex socket —— ©
set screw
Allen wrench / ©

3. Attach the pole joint to the light.
Screw the pole joint into the end of the balance arm of the
light, and fix the pole joint with two hex socket set screws
(M5x6, plated).

| 4. Attach light assembly to light pole.
/ (1) Join connectors from light pole to those from
balance arm.
Light pole
(2) Insert balance arm stem into light pole.
B (If wires stick, pull wires from wall bracket inside)
alance arm t
— (3) Tighten four hex socket set screws loosened in
step 2.
These screws also limit the swing range of balance arm.

5. Connect the power supply cable of the wall plate to
the power supply.

Power supply
cable \




3 Installation

Pole disc

\ . Top cover

6. Connect 3P connector and 4P connector from plate
cover to connector on wall plate assembly.

7. Re-attach the PCB cover witch was removed in step3

of (1) [page 54]

8. Place plate cover over the wal plate and secure it
with tapping screws with washers supplied.

PCB cover

 —>
i

8

Plate cover x

3P connector,
S 4P connector

9. Attach top cover and secure it with two self tapping
screws with washers supplied.

10. Slide pole disk down to cover the opening around
light pole on the top cover.

57



3 Installation

3-3 Attaching the patient mirror

1. Detach the back cover of the light head
Remove the four pan head screws (M4 x 10, plated).

2. Attach the back cover of the light head enclosed with

the patient mirror.
Fix it in place using the screws detached in Step 1.

3. Insert the spacers enclosed with the patient mirror
(4 pieces).

4. Attach the patient mirror.
Confirm the position of the wave washer as shown in the

figure and fix the patient mirror with the four pan head screws
(M4x10, white) enclosed with the patient mirror.

/—Wave washer )
@ -

Patient mirror—‘
I\/Iirror/

bracket

J
Approx. 5 degrees “If the rotation of the mirror is too loose, tighten the screws
further while pressing the both mirror brackets.
. “After the attachment is completed, make sure that the
/ [_‘ mirror can be tilted and held at around 5° as shown in the
’ ' figure.

o
1

5. Confirm the raising/lowering balance of the balance
arm.
Make sure the light head stops at each position in the range
of raising/lowering operation of the balance arm.
If the light head doesn't stop, refer to the "Adjusting the
raising/lowering balance of the balance arm"[page 61] and
adjust its balance.

58



3 Installation

3-4 Confirmation guideline following installation

After completing the installation process, confirm normal
operation for each item below.

Confirmation Check boints Confirmation
item P method
Sensor The light can be turned on and off by moving a hand across the perception range | Operate
response of the touchless switch sensor window within a distance of 2-9/16" (65 mm). the parts

While the light is on, the unit can be switched between operation mode and resin | Operate
mode by holding a hand for a specified time within a distance of 2-9/16" (65 mm) | the parts
from the touchless switch sensor window.

Brightness During operation mode, the brightness can be adjusted by turning the brightness | Operate

adjustment adjustment dial. the parts

with the dial

Unit operation | The light head is retained in any position. Operate
There is no noise or looseness while operating the light head. the parts

* Following unpacking, the light head movement (vertical turn or lateral turn) may
be heavy. This is normal, and the light head becomes lighter after moving it
several times.

AWARNING

Do not directly expose human eyes to LED light.
Exposure may hurt human eyes.

59



4 Adjusting the parts

4-1

Upper cover
/- _

When raising the arm’s upper limit
position

-> Turn the nut toward the + side
When lowering the arm’s upper limit
position

-> Turn the nut toward the — side

Adjusting the upper limit position of the balance arm

Upper limit position of the balance arm can be adjusted 0°-30°.
Upper limit position of the balance arm is set at 30° when
shipped.

1. Detach the upper cover of the balance arm

The upper cover is fixed to the lower cover of the balance
arm at four points on both ends. It can be detached by lifting
the end of the upper cover while opening the lower cover to
left and right.

. Detach the lower cover of the balance arm
The lower cover is fixed to the main link of the balance arm
at the two projections on the left and two on the right.
1) First, move the lower cover downward while opening
both the sides nearer the light head to the left and right.
2) Next, detach the lower cover by moving it downward,
while opening both the sides nearer the swing arm.

. Loosen the hex socket set screw fixed to the
adjustment nut nearer the swing arm, using a hex key
wrench (width across flats: 2.5 mm), and adjust the upper
limit position of the arm by turning the adjustment nut
using the attached adjustment rod.

Damage could result if the adjustment nut is turned without
loosening the hex socket set screw.

4. Fasten the hex socket set screw after adjusting

If the hex socket set screw is not fastened, the upper limit
position of the balance arm may be changed unintentionally.

5. Reattach the lower cover of the balance arm

In the reverse order of Step 2, first reattach the lower cover
end nearer the swing arm, and then reattach its end nearer
the light head.

In this process, confirm the indication inside the lower cover,
so that the arrow “<- HEAD” points toward the light head.

6. Reattach the upper cover of the balance arm

Reattach it in the reverse order of Step 1.

60



4 Adjusting the parts

4-2  Adjusting the raising/lowering stiffness of the
balance arm

1. Detach the upper cover of the balance arm
(See Step 1 in “Adjusting the upper limit position of the

— balance arm” [page 60].)

2. Adjust the raising/lowering stiffness by turning the
cap bolt fixed to the shaft guide, using a hex key
wrench (width across flats: 3 mm)

The movement becomes stiffer by fastening the cap bolt,
and becomes less stiff by loosening it.

Cap bolt

3. Reattach the upper cover of the balance arm.
Reattach it in the reverse order of Step 1.

61



4 Adjusting the parts

4-3 Adjusting the raising/lowering balance of the
balance arm

1. Detach the upper cover and lower cover of the

balance arm

(See Step 1,2 in “Adjusting the upper limit position of the

balance arm” [page 60Q].)
(View from below) )

4 2. Adjust the raising/lowering balance of the balance

' arm by turning the adjustment nut nearer the light
. head, using the attached adjustment rod.

When adjusting the balance arm with the jig (optional),
/\ j attach the jig at the position shown in the figure below.

q\ r

+
When the arm is raised excessively
-> Turn the nut toward the — side

When the arm is lowered excessively
-> Turn the nut toward the + side

i e

Align the edge of the ]Ig
with vertical surface.

\. J

In case of adjusting the balance arm without a jig, adjust the
balance arm to make it tilt slightly upward so that the arm will
balance horizontally when equipped with the upper and lower
covers. If the arm still doesn't balance, detach the upper and
lower covers, then readjust the arm again.

3. Reattach the upper cover and lower cover of the

balance arm
(See Step 5,6 in “Adjusting the upper limit position of the
balance arm” [page 60].)

62



4 Adjusting the parts

4-4  Adjusting the turning stiffness of the balance arm

AL-D106G / AL-D109W

1. Detach the cover of the balance arm joint
Remove the three truss head screws (M4 x 6, white).

2. 1) Remove the plastic plate
Remove the two panhead screws (3P M3 x 6, SUS).

2) Remove the metal fittings
Remove the two cap bolts (M5 x 12, black).

- 3. Remove the one cap bolt (M3x7, black) fixed to the

- ’/— 1) Plastic plate nut.
\\;‘/"
2) Metal fittings 4. Adjust the turning stiffness of the balance arm by

: / turning the nut, using round nose pliers

The movement becomes stiffer by fastening the nut, and
Cap bolt (M3x7, black) becomes less stiff by loosening it.

/— Nut (marked with

diagonallines) 5. Reattach the one cap bolt (M3x7, black) removed in
£y Step 3.
' When contacting the head of the cap bolt to the nut, rotate
‘\ the cap bolt three-fourths turn.

6. Attach the metal fittings and the plastic plate in the
reverse order of Step 2.

* Reattach the metal fittings in the same direction as before.

7. Reattach the cover of the balance arm joint in the
reverse order of Step 1.

63



o)

3dAL H0+Q Bumous,

SI0BIEAE 1ON:NO OI0BIEAY 440

Wav X08 HIMOd NO apow ajgesip Josuss | g
JO/UO [EULION NO 4O [PULION/IO MOISiAH0
NO B yoyuo Buwny e | 2
QV3H LHaN 2[Be/R JONIND BI0BIBAY:440
340 apow ajes aysodwo) | g
a0d i¥on o3 0020-T¥'NO 00+0-TV:440
= 40 jopow By 3RS | ¢
/00 NO-LHOIN-S T o rarer $dq00261:NO $da008Y'440
440 posds LojROUNWLOD | ¢

105088 Ui pUey BUIpIoy
doay{ UaL PaJA}OR  S1 8O LB [BLLIONINO
105U8S Uiy pueY BupOy

5| UaLM PBIENJOR §1 8POLI 8188 BS00LI00IH0

e = /ﬂ NO uo Buiiny usym Aysusiun b | g
\ ~ SPUCDSS Z:NO PUODSS [:440
N NO (10su8s) Bup apows ejes eysodiwoy | g
\\\\\\\\\ N 0810 §0d-NO [BWION-340
Nmmmmmcc e ————————— 440 (uo wmjouoQ) ey gdd | b | EMS
o8 UolEiadn S
L J3%0] A IS
0 ST UBS JOSUBS UBUM UG 1B 2031
0 ST 7800 LB U0 JUBTT 1a31
BUIHES AIoIoES] UondIosaq

IVNNYIN
BES 3

..SE0OVL
TAZ OFEA: HI8vS

BINPON a3 8u3 0} x14 TEBRy

wiy U6 8y} 0} xig 1 ,
L ALSOVE HOSN3S
(10LaVMIMS WS 1L
X980V
80d 1L071L
— JNNTOA ALISNALNI LHOMN -
"
(@)} — O
© —ISTE0VT SO | itz
-— T oz B ) K

D

~ 19809}
80d HOSN3S

iring

AL-D101G / AL-D101W / D102G

..OHAOY L +0ZAOY
- - 2 mmnE (NN MS

5-1

(Dv8'0/A0SE
3snd

+HV80V L
H31714 3SION

VS909L MS NIV
80d AlddNS H3MOd

59000
HLgv3 1L

e
ORORCY

~YINL0VL
3INAOW a31 1L

«MLSOVE

Shy Blue

BA30DL
ASSY 3INAON a3

I

~EAZ0VL

002EYN ad00 H3IMOd
YN--20La- Y

wPAZOVL
000SYN @400 HIMOd
YN~ 01OV

£
©
L
)
g
o
o
£
=
S
10

64



IIu_izooo LAV =

8l0eleAe JON:NO 8IqeleAy: 330

_ NO 8POW SJENIOBSIP JOSUSS | 8
- JO/UO [BULION INO 4O [BULON/UO MOIS:440
ron - NO Bujwy yo/uo Buwn b | 2
£ 7 BIqelere 1I0NNO SIGEIEAY: 440
- 440 apouw ajes aysodwo) | g
e 80d H_m%ﬂcwm“ 0020-Tv:NO 00+0-Tv-330
40 Jopow 4By 108 | |
/00" NO-LHOIT-S Hu% 5ddpoz6 +NO Sdd008v'440
4o paads uogeounwwoy | i

"J0SUBS I pUey BUpioy
doey| Ueym PeIENOR S| PO 1B [EUION:NO
1108UBS M puey Bupioy

ooy UBUM PBIEAIOR S| 8POL 8Jes SYSO0LIOYIHH0

XO8 HIMOd NO U0 Bun) uaym Aysuslu BN | €
SpUGES ZING PUODES 1440
NO (105U05) Buiw) epow s elsodwo) | g
5080 GOJNO FUION'ZH0
40 (vounjouog) e 8d | | | EMS
508t Uoneisdg NS
. YU JOTROT B S
U0 ST [eUBTS JOSUSS USU UO UBr] a3
U0 S1 18M0d UsU U0 14T T
Buss fiooes TONdIosaq

VNNV

~ALSOVL HOSN3S
(LKA WIMS W/S 1L

- ~SE00V L
BINPOJ AT 8Lh 01 X4 TNZOISEIN LBV e X980V
wuy 461 e 01 X4 80d 101l
i ] @
E N E
E &3 =

JNNTOA ALISNIINI LHOM

&k

w0V L
INNTOA ALISNILNI LHOM

~EMSOV L
IYNOIS 1L

19809k
80d HOSN3S

£02ND.

AL-D105G

+-dlL80V
FINAON a3 1L

SEdOV L

«NEZOV |

B n@ L00VE
7051

}
I
}
}
[}
[}
'
,
]
]
[}
}
}
[}
| m T
! DX\ Wi
[}
}
}
[}
}
}
[}
}
}
[}
}
]

(NINIMS h (Dv8'0/A0SE
NIV L 3sn4
[
20ZNO
..YS9001 MS NIVW V80V
80d A1ddNS HIMOd 33 3SION
ek NLSOVL
o HLEVE 1L
O
oo
~YNLOV
3INQOW G371 1L

649001 M ey LLsovl HOAX08 L

ASSY NGO 031 o X031
o 10D
1504 NOISNALG F8v0 10

1
| |
| |
1 1
! !
! !
1 1
" " ~0NSOV - H.L80V
| |
! !
! !
1 1
| |
! !
1 1

£
©
L
)
g
o
o
£
=
S
10

65



o)

SRR 1ONNO SRRy 0
NO 3pow aye/ 10suUsg. 8
~.£08001 4O/UO [RULION NO O [EULON/UO MOIS'4H0
80d 1HOM 53 NO Buun yoruo By W | 2
/00 NO-LHOIT-S  T:Neowrxmer| o[qe[eA 1ONNO OIGRIEY 0
X 440 Spow 3jes aysodwop | 9
82956 e 0020-T¥'NO 00LQ-TY'=0
HBRBHABREA .p 30 19p0W 1461 1098 | &

— 8 5000026+NO 5d9008¥'440
+0 poads UogeounuwoD | b
“10SUSS UL pue BUpioL
o3 UoLM PaIAIOE §1 BP0 1UBY [PWION'NO
105U UL PUey BuPOL
oo Uatym PaIENIO S1 8pou 8jes 81S0dI00/4H0

QvaH 1HoN

N NO uo Buwin usyw Aysuelul BT | €
S SPU0DSS Z:NO PU09SS |30
' NO (10sues) Buiur apows eyes eysoduwog | g
' 5080 BOdNO PWIONO
' 440 (uo wnyjouoQ)¥eU0 8Id | | | EMS
! oo UONEIRI0 NS

- SED0V L
TWZOREM AIEvS

/B0 A LS
o ST [eUBIS 10SUSS UsU U0 1467 203
00 ST 780 UBTJ U0 1G0T [QIT

BINPON 0371 8U} 01 X4

. TOE09k
80d HOSN3S

o=
wiry 1B 8t 01 x4

BUNES AI0106

Unit on BS0N/Q3300/Q5500)

X*
it on Q3300/Q5500

j
'
z ”
o ; HOSNIS
W Lo 2 ; M je 2
o B .m ' Lo )
(e} ) 1 e }
o = : | vl
(- N . “:n_ i IMS WS 1L
~—
neo ”
= = & . ! 7 HNSOVL
W ' ' [ TXB0TaT¥) Mwd 1L
>o m o ” ! e
' H
W =~ | _
' '
P o8 O ” -
G o C o ! =P, F-----------1 M
= .
OF =2 ” "
=0 0= | | R
aNOXONS , _ , :
1 ! ! | X6010 Y 1) HOLIMS HIY
TR, , ! , 1
' ' '
' ' '
N
A i ‘ i
' ' '
' ' '
. ! . 30807+
. ! . RESE
' - '
' I '
‘ P ‘
[ | . R . (LvB'0/A0Se
' . I . Eh¥
. ' Vo '
. : A I F B
! i PR R R 59091 a1 SRON
m . ' [ L L PR 80d K1ddNS HIMOd
' ' - oo '
PR N ' L7 200¥D
a m - _J m o M@«(§|||LLL.||. ! HIBVATL_
P L
— o poi Bao T ITOOR T P L S ” 5
]
. ! . .insovt | .
w : ' ” A Y | | .
— ! ” : ” ”
(@) ” ! ” ” ” q
““““““““““““““““ ' ' ' E
..6A9091 ! ! !
(o)) ASSv FINGON G ' ' ogrouws ! X0 HIMOd
c ” ” ” XYOLYL
- T0004(OHICHOO HAMOd
" —

66



St

S[GEIERe TONENO OIORTeN: 40 80809k
) . NO apow ajentoesip Josuss | 8 80d 1HOM 3

/00" NO-LHDI1-S

JO/UO [BWION INO 40 [PUION/LO MOS'0
NO Buwy yojuo Buwny by | 2
8IBI/eN ON:NO BIGeIeAY: 40
440 spow sjes aysodwoy |
0020-TV:NO 00+0-Tv:440
440 1opow 1By 108tes | g
5d900261NO 5dq008Y'440
440 peads uogeoNWW) | ¢
"105USS UL pURy BUIpIoy

doeyt UsuM pelenoe S| 8oL 1
"105USS UILM PUBY BuIpoy

ooy UslM PRIENJO S1 BPOLL 8Jes SYS0dLIOIAH0
NO U0 BuLIN} UBUM AYSUBIUL 1T | &
SPUODES ZIND PUO3SS 340
NO (10suas) Buiwy spow ajes aysodwog | g
50800 §OdNO EUIONHHO
40 (ouinyiou0Q) e g0d | | | EMS
50800 Uoeiad0 NS

Y 807 B S

U0 ST [BUBIS 10SUBS UBUA UO JUBI] a3
UO ST 18M0d s U0 1B T
BUnES Aiojeq Uonduoseq

Qv3H 1HON A >

..SE00V L
TWZOFaM HIEVT

aINPO G 8} 013 T
Wiy 1467 34 03 X4

«~ 19E091
80d HOSN3S

HOSN3S

1 s w0

LPNSOV L VANV
(6010 TYIMS /S 1L

a5 10T
Q31VLST10 o4 =HNS0VL B S
P8SNION L X601 V) WA 1T e

Yellow,

IR _| TR

o P

(tuaUodwIoo U,
~GPOLYL
& 34 NOLLONNP)

(esoy eoqUN
N o 8pisu,

- «~EP0LY L
mo&:o_._é

(lusUodWO U,
L PYOLVL
'/ 3HIM NOLLONNI)

AL-D106G-EV (EVG OTP Unit on B50N only)

HOLIMS IV

= Qrang:
| =

3080V |

L0ZND 13sn4L

Rtindecre]

:Oowowi .L‘Omcd;
318YO HIMOd 1L N3ISN4 L

FINAON G311L mmwm

(vg'0/M082
NSOV 3sn4

JdIM NEY

«V80V L
VS909L 3174 3SION

80d A1ddNS H3mod

~BAI0DL
ASSY 3INCON a31

XO8 HOLMS X08 43IMOd

wXVOLYL
7000H(OHIAHOO H3MOd
. s @) @
II."} T ©) ©
| S S ———
MO[A/UBBIS) MOIBA/IBRID)
»7200v0
HLYv3 1L

£
©
L
)
g
o
o
£
=
S
10

67



AL-D106G-QU

Qav3H 1HOM

..SE00VL

BINPO 31 84 03 X4

19809
80d HOSN3S

INZ 06 ALEv

|

T

Wy 1461 941 01 X4

XO8 HOLIMS

3Sv8 "IvHO
80d HIYHO 01308uuo)
—_—

2dfy [eubls

YMS

NO

SIqEAR JON:NO 2IqBIeAY" 340
9poW 9igesip J0susg

NO

4O/U0 [BWION INO 4O PUION/UO MOISHH0
BuiLl yo/uo Buiny 1B

340

Bl02{ERE JONNO OI02IRAY£H0
pous eyes aysoduwon

«8d20DL
80d 11O 1HOM SNdN3

3440

0020-T¥:NO 004+0-T¥:440

X NOWIEE

/00" NO-LHOITS T Nourrmer

TL SERIAL
TAOB/T

340

500026 +NO 5330087330
peed uoeoUNWLIOY

NO

0SUBS UL pUey BUIpioy

ooy LB PBIBAOR S| BPOL JUBY PULIONIN
10SUSS UM PUBY BUPOY

oo} LB PBIBALOE S| BDOL BJES BISOALIODHH0
U0 Buunl Uaym Aysuslul B

SPU0SES ZINO PGS 11350
(105U95) Buw} Spow ajes eysodwo)

340

199340 80dNO [BULON-340
(uo un} Jou 0Q) %0840 8Od

53U UOEIRd0

S

U JM0] HA

HMS

O S [EUBIS 10SUSS USL U0 16T

OS] Jomod US U0 16T

an

BUIISS AI0Joe]

=)

Pink.
Sky Blue

«X980VL
80d 0L

o]

o]

o

~IMEOV L

JNMTOA ALISNILNI LHOM

e

o)
WOTEK

,
I s
| == s
;
,

=
| =

Aworex

80d A1ddNS H3IMOd

e —
] | T
T TR T L ] - = L
[ YWLOVE ~ONSOV
J1INAOW a3 1L JdIM NEY

(Wvs'o/ose
3snd

~OVBOV L

1dvd 131714 3SION

JRUO WY 1 0} J06UUOY

68

wBAI0D L
ASSY 3INAOW G317

133

£
©
L
)
g
o
o
£
=
S
10




O2INO00LAVO|

BIGEIfEA JON:NO SIGEIEAY: 440

NO apow elgEsip JosUaS | 8
JO/U0 [ELLLION :NO 40 [EUION/UO MOIS'3H0
QvaH 1Hor . NO Buiwy yoyuo Buwin Wb | 2
-7 FOREENOS a0d :mw,ﬁomw B[GRIBAE JON:NO SIGRIEAY:4H0
440 apow ejes aysodwo) | 9
| 0020-T¥NO 00+0-Tv:440
340 1epoL By 1008 | §
000026}:NO SdG008Y:340
440 paeds uogeounWWo) |

JOSUSS Ulum puey Buipjoy

a9t UsUh PRIBAIOE S| SpOW 1UBI [EWIONND
J0SUBS UL pUBY BUIDIOY

oo} UBUM POIBAIOE S| BP0 BJes BYS0dWOD:440

NO Uo Buin) Uayw Apsuaiu iy | €
SPUODBS Z:NQ PUOD8S |:440
NO (108u8s) Bupu opow ejes eysodwo | g
%080 80dNO [EUION: 0
440 (o wn}jouoq)oayo god | L | EMS
5081} UONEIRA0 S
T JOOTBA IMS
U0 ST [EUBS J0SUBS UBU U0 1UBTT 2031
10 57 7870d UM U 1B 1aIn
Bujes Aooes UoNdusssq

}
}
} 1 4
! L8NSOV LI SERE |
fomm e | ! Iy ELE)
| " H SIS 0T
" ! ~ONLOV L STVS0 4 | a iqu\w%ﬂw HOSN3s
- LSEOOVL | } 880d1L01L |
SINPON =7 841 01 X4 WO AEvS 1 T | !
] Ly BT 8L 01 X3 | |
}
| " 1w "
] L0V
] | v 80410 1L 1nsowiT] |
| .
INNTOA ALISNILNI LHOM 1 | ¥ MNd L |
| \ |
1 \ 1
A _ w - }
.. } }
N ! , ,
A0V ] | !
o 198091 JNNTOA ALISNILNI IHOM 1 1
80d HOSN3S ] |
) ] | TENVd XO8 H3MOd
n U \\\\\\ ) 1 H
} } I
1 | [ ,
_ | [ M Al !
1 [ M}
A ] Lt ] "
| I 11 .
) ; - __ : - HNLOV1
" = - __ - FINCON Q31 1L
I |_ LEN T B T T ”
] ! 1 | SOOIV
! | [ it . LN00LYL
] ! [ ] F18Y0 NSd 2040
| ! |
H | [ |
| ! [ |
H 1 [ |
} | I | I
| ! [ |
] ! o ] (LvE'0/A0ST
] ! I ] 3snd
| \ | Ul e \ .
1 ! ! 1
£ , o o , L e
] hyo! Pl ] B0V |
| | | [ } -YS9091 31114 3SI0N
(1] | I [ ! godAlddnseamod e
= [ R 1] , X180V}
T ———rt-r —d--d -——=t b
(o)) | mame - - -0 " - amno) T ommme - .T_saggm o im0
T -T =1 [mmpm ==~ [ a—
a pisizam iz} T L i P
" — ! ~YNLOV ! | ! [t ]
D 13INCoN a3 L ! | ! ! !
1 1 1 [ |
} } } [} m W }
(@) | | | GIAMION LON v SLvd | |
\ NOLIYTIVLSNI T¥001 [
n ! ! _.onsovi NDB0VE ! ! |
- 6A90DL ! e V MOA XO8 1L ! PN
L - ASSY IINAON 431 | 1 1
» — } } }
W 1 1 1
} } }
} } }
I I I

69



[HeWo00rave]

B[0BEre ION'NO SI0EIeny'340
NO apow sjgesip Josuas | 8
4O/UO [BULION INO 4O [ELLION/UO MOIS'HH0
NO Buwy youo Buwny 146 | 4
$O8 0 8IBIfeAE ION:NO SIGBIeY:440
40 3pow sjes aysodwod | g
0020-T¥:NO 0010 V440
40 18POW WBI103RS |

Qv3H 1HoN

»E080DL
80d 1HOM &3

/00 NO-LHOM-S  Towerae 5d000261:NO SdA008¥:440

140 peeds UoeoUNWLIOY | b
I0suss uiyum puey Buipjoy
) eorion s S apou s e
J0SUSS UM pUBY BUpioy

ooy} UBUM PBIEAI0E S| pOLL BEs BYS0dW0 440
NO o Bun) Uaym Ausuaiu iy | ¢
SPUODBS Z:NO PUOJSS 330
NO (10suss) Buiy spow ejes aysodwo) |z
59840 G0dNO FEUION: 340
140 (Wownijouog)>psuog0d | L | EMS
810 UOJIRd0 NS

WL J8RO] YA IMS

U0 S| [eUBS J0SUSS UL U0 16T 2a31
i8mod USL UO 16T 1aT1
BUNTeS AojoeS UONdHosaq

¥ TYANYIN
TS (L
| Wi
R ) =
TS T
«BNSOVH HOSN3S
MSWSIL

, o

«8NSOV
YMSW/SIL

.. SE00V 1
TN 038 ATV

= NDBOV
80d 11011

BINPON 0377 81 01 XI5

T
Uiy Ju6r1 8 01 X4

w0V L
INNTOA ALISNILNI LHOM

192091
80d HOSN3S
T13Nvd H3A00

2]
g
0

AL-D108G

~HNL0VE
FINAOW a3 1L

«OBOVEH
3Isn4L

(Wve'0/n052
3snd

o

202NO ~HOBOV L

m ! AL 3SION
" . YS909L
a ! 80d A1ddNS H§3MOd
S M b o] F -i-+-IT N NS XOPOVH
o o wﬁg%ajm. iyt b .1 i = DT = ) | HLEVA 1L
Ll T Tt o - [T
a TR TRy T b m—
" — - ' | ! OSO8Q
FINGOA G311L .
a , 1Y , .
} } }
1 ! 1 |
g 1 1) 1 P
} } ~ } @
c ! | _onsovi -N9BOVL ! 3 m
B er00L ' [T ¥ ¥HOAX08 1L ' 1
- ASSY TINON G i | '
n | | | 200V
| | | F18v0 10
W ] ] ]
} } }
I I I

70



NOTE



2024-09 (10th edition)

REF 1EO07PEKE

Belmont

Importer in U.S.A.
BELMONT EQUIPMENT,

Division of Takara Belmont USA, Inc.
101 Belmont Drive, Somerset, New Jersey 08873 U.S.A.
TEL : (732) 469-5000 / (800) 223-1192

FAX : (732) 356-1035

Importer in Canada
TAKARA COMPANY, CANADA, LTD.

2455 Meadowvale Blvd. Mississauga, Ontario L5N 5S2, Canada
TEL : (905) 816-8965
www.belmont.ca

TAKARA BELMONT CORPORATION
2-1-1, Higashishinsaibashi,Chuo-ku,Osaka, 542-0083, Japan
TEL : +81-6-6213-5945

FAX: +81-6-6212-3680



	001- 表紙（Bel-Nova）
	002- マウントタイプ（Bel-Nova） 
	003- もくじ（Bel-Nova） 
	004- 設置時の注意（Bel-Nova） 
	005- 設置時の注意（Bel-Nova） 
	006- 製品の意図する用途（Bel-Nova） 
	007- 技術データ（Bel-Nova） 
	008- 技術データ（Bel-Nova） 
	009- 技術データ（Bel-Nova） 
	010- 技術データ（Bel-Nova） 
	011- 技術データ（Bel-Nova） 
	012- 各部のなまえ（Bel-Nova） 
	013- 各部のなまえ（Bel-Nova） 
	014- 各部のなまえ（Bel-Nova） 
	015- 各部のなまえ（Bel-Nova） 
	016- 付属部品・設置組立手順(AL-D101W)（Bel-Nova) 
	017- 付属部品・設置組立手順(AL-D101W)（Bel-Nova) 
	018- 付属部品・設置組立手順(AL-D101W)（Bel-Nova) 
	019- 設置組立手順(AL-D102W)（Bel-Nova)  
	020- 設置組立手順(AL-D102W)（Bel-Nova)  
	021- 設置組立手順(AL-D102W)（Bel-Nova)  
	022- 設置組立手順(AL-D102W)（Bel-Nova)  
	023- 設置組立手順(AL-D102W)（Bel-Nova)  
	024- 設置組立手順(AL-D102W)（Bel-Nova)  
	025- 設置組立手順(AL-D105W)（Bel-Nova)  
	026- 設置組立手順(AL-D105W)（Bel-Nova)  
	027- 設置組立手順(AL-D105W)（Bel-Nova)  
	028- 設置組立手順(AL-D105W)（Bel-Nova)  
	029- 設置組立手順(AL-D105W)（Bel-Nova)  
	030- 設置組立手順(AL-D105W)（Bel-Nova)  
	031- 設置組立手順(AL-D106G-QU)（Bel-Nova)  
	032- 設置組立手順(AL-D106G-QU)（Bel-Nova)  
	033- 設置組立手順(AL-D106G-QU)（Bel-Nova)  
	034- 設置組立手順(AL-D106G-QU)（Bel-Nova) 
	035- 設置組立手順(AL-D106G-QU)（Bel-Nova)  
	036- 設置組立手順(AL-D106G-QU)（Bel-Nova)  
	037- 設置組立手順(AL-D106G-QU)（Bel-Nova）  
	038- 設置組立手順(AL-D106G-QU)（Bel-Nova）
	039- 設置組立手順(AL-D106G-QU)（Bel-Nova）
	040- 設置組立手順(AL-D106G-QU)（Bel-Nova）
	041- 設置組立手順(AL-D106G-QU)（Bel-Nova）
	042- 設置組立手順(AL-D106G-QU)（Bel-Nova）
	043- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova)  
	044- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova)  
	045- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova)  
	046- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova) 
	047- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova) 
	048- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova)  
	049- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova)  
	050- 設置組立手順(AL-D106G-EV、D109W)（Bel-Nova）
	051- 設置組立手順(AL-D107G)（Bel-Nova）
	052- 設置組立手順(AL-D107G)（Bel-Nova）
	053- 設置組立手順(AL-D108G)（Bel-Nova） 
	054- 設置組立手順(AL-D108G)（Bel-Nova） 
	055- 設置組立手順(AL-D108G)（Bel-Nova） 
	056- 設置組立手順(AL-D108G)（Bel-Nova） 
	057- 設置組立手順(AL-D108G)（Bel-Nova） 
	058- 患者用ミラー（オプション）の取り付け（Bel-Nova） 
	059- 設置完了品の確認要領（Bel-Nova） 
	060- バランスアームの上限位置を調整する（Bel-Nova） 
	061- バランスアームの上下固さを調整する（Bel-Nova） 
	062- バランスアームの上下バランスを調整する（Bel-Nova） 
	063- バランスアームの回転固さを調整する（Bel-Nova） 
	064- 配線図101 102（Bel-Nova）
	065- 配線図105（Bel-Nova）
	066- 配線図106G-EV 109-X（Bel-Nova）
	067- 配線図106G-EV（Bel-Nova）
	068- 配線図106G-QU（Bel-Nova）
	069- 配線図107（Bel-Nova）
	070- 配線図108（Bel-Nova）
	888- NOTE
	999- 【デンタル(EURUS表紙)】北米住所（新カナダ住所）_タカラ製造_20230124（品目コード入り） 



